
1 

 
No. -   I&CF/SDM/RZ/ET/47/167                                                         Dated – 16.06.2022 

 
 

NOTICE INVITING TECHNO-COMMERCIAL OFFER 
 
 
WORK TITLE:  DESIGN, SUPPLY AND INSTALLATION OF A WATER TREATMENT PLANT AT THE 

TOWNSHIP AREA OF HALDIA DOCK COMPLEX HAVING A CAPACITY OF 4.0 MLD 
ALONGWITH PIPELINE NETWORK ARRANGEMENT INCLUDING OPERATION AND 
MAINTENANCE OF THE SYSTEM FOR 10 (TEN) YEARS 

 

Ref. No.:   I&CF/SDM/RZ/ET/47 
 

 
Techno-Commercial Offers are invited from resourceful, experienced and bonafide agencies with sound 
technical and financial capabilities on fulfilling the Pre-qualification Criteria as mentioned in the 
attached Documents. 
 

Details of the Documents are available in SMP, KOLKATA website 
[...]
communicated by the Engineer in writing, the Contractor shall pay as compensation (Liquidated 
Damage) to the Trustees and not as a penalty, ½% (half percent) of the total value of the constructional 
work (contract piece) as mentioned in the letter of acceptance of the tender/offer, for every week or 
part thereof the work remains unfinished. Provided always that the amount of such compensation shall 
not exceed 5% of the said value of construction work. The amount of Liquidated damages shall be 
determined by the Engineer, which shall be final and binding. 
 
5.33 DELIVERABLES OF SERVICE PROVIDERS IN COMPREHENSIVE OPERATION AND MAINTENANCE 

PERIOD: 
 

i. Operation of the Water Treatment Plant including raw water intake and supply of treated water 
to the reservoir of Cluster 5, 10 and Cluster 6. 

ii. Supply of Consumables and Spares required for Operation of the Plant including supply of filters 
iii. Cleaning of tanks by means of backwash and also cleaning of associated filters and draining of 

waste water to the nearby canal so that the same may be drained out to the river. 
iv. Collection of the sludge from the water treatment plant and disposal of the same to the low lying 

areas identified by HDC. 
v. Regular testing of the semi-treated water before feeding to RO and also for the treated water 

before feeding to water distribution system of Haldia Township. 
vi. Adequate manning with skilled labours for such comprehensive operation and maintenance of 

the plant. 
vii. All calibrations of the equipment and testing of chemicals is to be carried out by the approved 

laboratories. 
viii. Water required for construction of water treatment plant shall be arranged by the service 

provider. 
 
5.34 PENALTY DURING O&M PERIOD: 
 
During trial run and commissioning, no penalties will be applied and Contractor will rectify the plant to 
ensure successful commissioning. 
 
However, after COD, Haldia Dock Complex will impose following penalties/liquidated damages for not 
maintaining the guaranteed parameters, as described below: 
 
Condition A: Liquidated Damages for non-compliance of quality of treated water outflow from the plant: 
 



22 

Event Triggering the recovery of Liquidity 
Damages Liquidated Damages 

Non-conformance with any property of the 
acceptable limit in the treated water 
characteristics 

1% of the Monthly Bill of the Particular Month in 
which the occurrence of non-conformance has 
happened 

 
Condition-B: Breakdown of Equipment: 
 
In case of breakdown of equipment for more than the stipulated time period as below, on discretion of 
Engineer-in-Charge, the Contractor shall be penalized as mentioned below: 
 

Equipment/ Systems Breakdown 
Time Period Penalty Imposed 

Critical Equipment/ Instrumentation (Critical  
equipment  shall mean those equipment’s / systems which are 
essential  to  ensure  the  plants performance and it shall include 
all flow and treated water quality measuring instruments  and 
systems including submersible mixers  ,  blowers, sludge and 
pumps, filters, electrical systems such as critical electrical  
system  such transformers,  electrical    panels etc.) 

More than  
72 hours 

3% of previous Month 
Cost  per day  of default 
beyond permitted 
breakdown time period 

 
5.35 DELIVERABLES BY PORT AUTHORITY DURING COMPREHENSIVE OPERATION AND MAINTENANCE    

PERIOD: 
 

i. Suitable vehicle to be provided free of cost for disposal of the sludge to the selected 
destination. 

ii. Residential quarter along with site office to be provided to the service provider free of cost. 
iii. Disposal of waste water to the river by means of operation of sluice. 
iv. Land for water treatment plant and associated facility like intake water system and treated 

water connectivity to the existing water distribution system will be provided free of cost. 
v. Power for constructional purpose as well as comprehensive operation and maintenance 

purpose will be provided on chargeable basis. 
 

5.36 BANK GUARANTEE: 
 

i. Performance Bank guarantee for 10% of STV of the constructional price of the contract shall 
be submitted by the service provider at the initiation of the construction period for a duration 
of 1 year at least over any Nationalized Bank in India whose branch should be located at 
Haldia. A confirmation pertaining to future dealing  in respect of this BG shall have to be 
authenticated to HDC by the branch of the Nationalized Bank. However, this BG is subjected 
to be extended in case of extension of contract pertaining to setting up of water treatment 
facility. 

ii. The above BG will be returned back to the service provider after expiry of 2 years guarantee 
period of the water treatment plant during which the service provider will be carrying out 
the operation and maintenance of the plant with supply of full consumables. 

iii. During the initiation of the comprehensive operation and maintenance of the plant, the 
service provider will be required to submit BG amounting to 5% of the total operation and 
maintenance cost for 10 years to HDC which will be valid for next 5 years of the O&M period. 
After expiry of 5 years of O&M period the service provider will be required to revalidate the 
said performance guarantee for balanced period of 5 years of the O&M. 

 



23 

6. TECHNICAL SPECIFICATIONS 
 
WORK TITLE: DESIGN, SUPPLY AND INSTALLATION OF A WATER TREATMENT PLANT AT THE 
TOWNSHIP AREA OF HALDIA DOCK COMPLEX HAVING A CAPACITY OF 4.0 MLD ALONGWITH PIPELINE 
NETWORK ARRANGEMENT INCLUDING OPERATION AND MAINTENANCE OF THE SYSTEM FOR 10 (TEN) 
YEARS 
 
Design Basis:- 
 
The design basis for the Water Treatment Plant is based on the parameter of the inlet and treated water 
characteristics mentioned below in Table -1. The plant will be designed with the capacity to generate a 
volume of treated water to the tune of 200 m3/hr. 
 
The tentative process flow chart of WTP is attached as Annex-B .A tentative Location plan of the water 
treatment plant is also attached as Annex-A. However the service provider is required to submit the 
process flow diagram  as per his own design of the water treatment plant system . 
 
Tentative design scheme:-  
 
Intake pump at dock basin ----- through pipeline ----- Raw water Storage Tank at the WTP ----- Raw water 
transfer Pump ----- Coagulant Dosing system ----- Lime/PH correction Dosing system ----- Polymer Dosing 
system ----- Static Mixer Flocculation Tank ---- Clariflocculator  ----- Clarified water Storage Tank ----- 
Filter feed Pump ------ Multi Grade Filter ----- Filtered Water St. Tank ----- UF Feed Pump ----- Ultra 
filtration ----- UF Permeate Water Tank ----- RO Feed Pump ----- RO Unit  ----- RO water Storage Tank ----
- To Cluster 5 underground tank ,Cluster 10 Underground Tank & Cluster 6 Underground Tank . 
 
Characteristic of Inlet & Treated water (Table -1) 

 
Sl 

No 
Parameters Unit Inlet 

Characteristics 
Outlet 

Characteristics 
Remarks 

Designed Value Acceptable Limit 
1 pH - 8.41 6.5 – 8.5  
2 Turbidity NTU 52.7 <1  
3 TDS mg/l 6304 <500  
4 Chloride as Cl mg/l 1653 250  
5 Colloidal Silica mg/l <1.2 NIL  
6 Reactive Silica mg/l 8.87 NIL  
7 Calcium as Ca mg/l 104 NIL  
8 Magnesium as Mg mg/l 1090 NIL  
9 Iron mg/l 0.7 NIL  

10 Total Hardness as 
CaCO3 

mg/l 1040 200  

11 Total Coliform 
Organism 

MPN / 
100 ml 

Detectable Shall not be 
detectable 

 

 
 
 
 
 



24 

PROCESS DESCRIPTION 
 

The technical process description indicated below is tentative only, the firm should submit the data 
sheet of the process description  for Water Treatment Plant as per their own design. 

 
Coagulant Dosing system:- 
 
Coagulation - flocculation processes facilitate the removal of suspended solids, turbidity and colloids. 
Suspended solids of sand and gravel of size greater than 1mm settle rapidly in water. Clay-like material 
of the size of a few microns take time to settle; while colloids which refer to particle size in the sub-
micron range cannot settle naturally and so the process of coagulation - flocculation brings about the 
settling of these substances to effect their removal. 
The process of coagulation is the first step, which destabilizes the particle’s charges. Coagulants with 
charges opposite those of the suspended solids are added to the water to neutralize the negative 
charges on dispersed non-stable solids. 
 
Polymer Dosing system:- 
 
Following the first step of coagulation, as second process called flocculation occurs. Flocculation a gentle 
mixing stage increases the particle size from submicroscopic to visible suspended particles. The 
microflocs are brought into contact with each other through the process of slow mixing. Collisions of 
the microflocs particles cause them to bond to produce larger, visible flocks called pinflocs. The flock 
size continues to build through additional collisions and interaction with inorganic polymers from by the 
coagulant or with organic polymers adds. Polymer solution is dosed by means of an electronic 
diaphragm type-dosing pump for flocculation. Flocculation is the agglomeration of destabilized particles 
into microflocs and later into bulky flock which can be settled. The introduction of reagent called a 
flocculants or a flocculants aid may promote the formation of the flock. 

 
Clarifier along with SMFT:- 
 
Water containing suspended particles is pumped into the StaticMixer cum Flocculation tank. There will 
be separate dosing system for dosing chemical like Alum and Polymer for proper coagulation and 
Flocculation. Water is fed into the Static Mixer cum flocculation tank (SMFT) which will mix the water 
with the dosing chemical thoroughly. After mixing, the water will enter into the flocculation zone where 
slow speed agitator will ensure the formation of flocs and it will not allow the particles to settle down. 
Water will enter into the Clarifier from the SMFT. The Clarifier consists of a series of inclined overlapping 
plates arranged to form a separate sedimentation chamber. The flocculated particles settle down on 
the plate surface and slide down to the sludge hopper.Near the top of each plate water leaves each cell 
through a pair of adjustable weir located along each side of the separated tank. The weir plates are set 
horizontally to provide a designed water level below the top of the tank. 
 
The sludge is periodically removed by opening the drain valve at the bottom of the hopper. Continuous 
sludge bleed off is required for higher suspended solids load and durign lean season sludge recirculation 
will enhance the efficiency of the system. The clarified water out of Clarifier  will be stored into the 
clarified water tank. 
 
 
 
 



25 

Multi Grade Filter:- 
 
The raw water is pumped through the Multi Grade Filter for reduction of suspended solids. Multi Grade 
Filter consists of a sand of various grades as a filter media. When the pressure drop across the filter 
exceeds the preset limit, the filter is backwashed to remove dust and dirt.  

 
Ultra Filtration System:- 
 
This filtered water is fed into the Ultra filtration unit into the UF modules to remove colloidal silica and 
related colloids of iron, and manganese in water causing fouling, scaling and poor performance of the 
plant.  High pressure boilers, cooling towers and reverse osmosis are adversely affected by colloids, 
which cause scaling, loss of efficiency and premature equipment failure. The colloidal particle has the 
size of less than 0.1 micron and may be associated with other ions such as iron and manganese. Ultra 
filtration is a low pressure, cross flow filtration technique that separates particles at the molecular level 
(0.01 microns). 
 
RO membranes are sensitive to colloidal silica, particular and organic matter fouling, which result in 
extensive cleaning cycle, higher operating cycles and frequent replacement. Ultra filtration is the best 
pretreatment technology for ensuring consistent, cost effective RO performance. Pretreatment with 
ultra filtration reduces fouling and increase the life of the RO. UF system can easily be cleaned with 
aggressive chemicals such as caustic and chlorine (100 ppm) and the hollow fibers will be periodically 
back flushed to remove particular fouling. Easy cleaning allows the UF system to be used to capture 
troublesome water impurities keeping them out of the RO. As a result, better RO performance can be 
achieved, lower operating pressures; reduce energy consumption, longer membrane life and fewer 
operational upsets. 
 
Prior to being fed into the UF modules, the water is passed through a Micron strainer filter to prevent 
the particular matter from entering the ultra-filtration module and to prevent the UF modules from 
being choked. 
 
UF system is automatically operated with pneumatically actuated valves controlled by PLC. This will 
automatically initiate Back flush and Fast Flush for 1 minute every hour. This will ensure thorough 
cleaning of the Ultra-filtration membranes. 
 
A level controller switch is to be provided to the Feed Tank to control the system on-off automatically 
based on high and low level in feed tank. This level switch on the tank will switch of the feed pump to 
the UF modules, when the level of the water in the tank is low and switch off when the level of water in 
the tank is high. 

 
Sodium Hypochlorite (NaOCl) dosing system:- 
 
The UF water will be chlorinated by dosing (NaOCl) Sodium Hypochlorite solution by means of a 
metering pump. Chlorination serves the purpose of disinfection, in case bacteria are present in water. 
It is also useful for oxidation of ferrous ions to ferric state. The chemical is dosed by means of an 
electronic dosing pump wherein a facility is available for manual control of stroke length and stroke 
frequency. 

 
 
 
 



26 

Fine Filtration:-  
 
A micron cartridge filter of 5 micron is incorporated prior to RO Plant for removal of the particulate 
matter, which will otherwise clog the RO membranes. 
       
Anti Scalant Dosing / ORP Meter with Dump Valve:- 
 
ORP meter is provided ACF Unit to measure the free residual chlorine present, if any. It is further 
dosed with Antiscalant for reduction of LSI and avoids scaling on the membranes. 

 
SMBS dosing system:- 
 
To prevent any residual chlorine from entering the RO system and causing fouling of membrane a SMBS 
dosing system to adopted.    

 
Reverse Osmosis System:-  
 
Reverse Osmosis process is a membrane process in which a synthetic semi-permeable membrane is 
used to separate water from dissolved impurities. When a semi-permeable membrane separates a 
dilute and concentrates solution of salts, due to osmosis, the water from the dilute solution side passes 
through the membrane to the concentrated side till osmotic equilibrium is attained. Now, if the pressure 
is applied and increased gradually on the concentrated side, the flow of water continues to reduce till 
the applied pressure reverse the direction of flow of water and water from the concentrated side enters 
the dilute side. 
 
It is very essential to ensure that the water feed to reverse osmosis membranes is free from particulate 
matter to prevent membrane fouling. Also, the water should be free from organic matter, heavy metals 
and oxidizing agents like free chlorine. 
 
LIMITING CONDITION OF FEED WATER TO RO PLANT:- 
 
Turbidity:- 
 
Turbidity of fed water to RO shall be less than 1 NTU. Experience has shown that prolonged operation 
in feed water turbidities greater than 1 NTU generally results in prohibitively frequent cleaning 
requirements. Therefore , the performance of the pre-treatment equipment to be monitored once a 
shift and corrective action is taken. 
 
Bacterial Contamination:- 
 
The feed water to RO shall be free from bacterial contamination. The check for bacterial content (CFU 
per ml) shall be carried out once a day and action initiated to minimize membrane fouling. 

 
Silt Density Index:- 
 
The SDI of feed water to RO shall be kept below 4 for a continuous operation of the RO plant. The SDI is 
a measure of colloidal particles in the feed water and hence SDI value of 4 indicates that the feed water 
has very low content of colloidal particles. This ensures minimal colloidal fouling of RO membranes. This 
test shall be carried out once in a week and its value recorded. 
 



27 

Organic Contamination:- 
 

To minimize organic fouling of membranes, it is necessary to monitor this parameter once a day and 
cleaning of membranes as per procedure should be followed. The frequency of cleaning will have to be 
determined by RO plant operating conditions. 
 
Free Residual Chlorine (FRC):-  
 
FRC at inlet to RO shall be monitored at least once a shift and recorded, as presence of FRC is determined 
to the performance of membrane. 
 
Oil & Grease:- 
 
The Oil & Grease should be NIL and removed completely in the pre-treatment. The presence of it in the 
feed water to RO, severely affects the membrane performance. The presence of Oil and Grease 
physically fouls the membrane and make it ineffective, which is then very difficult to remove even by 
cleaning. 
 
Temperature:- 
 
The operating temperature of feed water shall not be exceeding 45oCelcius. We understand that the RO 
system will be treated only pre-treated surface water at ambient temperature and hence no  problem 
on this account is envisaged. 
 
pH Range:- 
 
The allowable operating pH range is 2 to 11 during normal operation of RO Plant. The pH of feed water 
shall be monitored once in a shift in a lab. 

 
List of the Approved Vendors 

 
Sl. No. Description of Item Approved Vendors  

1.  Pumps Johnson/ Kirloskar/equiv. 
2.  Dosing Pump Asia LMI/ Prominent/ Equiv. 
3.  UF/RO membrane Hydramem 
4.  Pressure vessel IEI 
5.  Butterfly Valves Deltech/Equiv. 
6.  Diaphragm valves IEI/Equiv. 
7.  Gate, Globe, Check Valves Steel Strong/ Valtech/ BDK 
8.  Level Gauge  Pune Techtrol / IEI / Equiv. 
9.  Pressure Gauge FGB / Equiv.  
10.  Power and control cables Polycabs / Equiv. 
11.  LPBS IEI / Equiv. 
12.  Rotameter and flow elements GPC / Equiv. 
13.  MCC  IEI / Equiv.  
14.  MCC components  Siemens / Equiv. 
15.  Motors ABB/ Siemens/C G. 

 



28 

Scope of Supply in water treatment plant unit 
 

The technical data sheet indicated below is tentative only, the firm should submit the data sheet of the 
scope of supply for Water Treatment Plant as per their own design. 

 
Sl. No. Description 

1.  Raw water St. Tank-- Civil construction- with Raw Water pump 

2.  Lime Dosing tank & accessories  with Lime dosing tank & agitator assembly   
3.  Alum Dosing tank & Accessories  along with Alum Dosing Tank and  agitator assembly 
4.  Polyelectrolyte  Dosing system & accessories along with Dosing Tank and agitator assembly  
5.  Electro mechanical arrangement of Static Mixer cum Flocculation Tank along with slow 

speed agitator & accessories etc. 
6.  Clariflocculator arrangement with  plate of each unit along with  Mechanical accessories-  
7.  Clarifier water -Civil construction 
8.  Sludge Holding Tank--Civil construction with sludge circulation pump  
9.  Screw pump – Suitable 
10.  Dewatering poly dosing system 
11.  Filter press – Suitable 
12.  Filter feed cum backwash pump and filter air blower  
13.  Multi Grade Filter. Along with Frontal piping, valves & Filter media- Manual in operation. 
14.  Ultra filtration unit along with pumps, frontal piping, valves – Auto in operation 
15.  Ultra Filtration  water - Civil construction 
16.  Reverse Osmosis unit –along with pumps, frontal piping, valves – Manual in operation  
17.  MCC panel 
18.  Electrical cable, trays & accessories within Battery limit 

 
 
 
 
 



29 

Technical Data Sheet of Water Treatment Plant – Cap. 200.0 m3/hr. 
 
The technical data sheet is tentative only, the firm should submit the data sheet of the Water Treatment 
Plant as per their own design. 
 
Raw water storage tank 

1. Qty      : 1 
2. Capacity    :  Suitable 
3. MOC     : As designed. 

 
Raw water transfer Pump: - 2 nos. (1W+1S) 

1. No. of pumps    : 2 nos. (1W+1S) 
2. Type     : As designed 
3. Capacity    : As designed 
4. Head     : As designed 
5. Suction, Discharge valve & NRV : 1 set 

 
Lime / PH correction dosing system—1 no. 

1. No. of pump    : 2 nos. (1W + 1SB). 
2. Pump Dosage    : Suitable 
3. Capacity    : Suitable 
4. No. of tank    : 1 no. 
5. Agitator Assembly   : 1 no. 

 
Alum dosing system—1 no. 

1. No. of pump    : 2 nos (1W + 1SB). 
2. Pump Dosage    : Suitable 
3. Capacity    : Suitable 
4. No. of tank    : 1 no. 
5. Agitator Assembly   : 1 no. 
6. Alum preparation tank  : 1 no. 

 
Polyelectrolyte Dosing System—1 no. 

1. No. of pump    : 2 nos. (1W + 1SB). 
2. Pump Dosage    : Suitable 
3. Capacity    : Suitable 
4. No. of tank    : 1 no. 

 
Static Mixing Flocculation Tank (SMFT) :- 

1. Qty     : 2 nos. 
2. Design Flow Rate   : As designed 
3. Size     : Suitable 
4. Retention Time   : As designed 
5. Type detail of agitator mechanism : As designed 
6. Capacity    : Suitable 
7. Details of drive   : Gear driven. 
8. Flocculator mechanism   : 1 lot. 
9. Motor gearbox, structural & supports: 1 lot. 

 
 



30 

Clari-flocculator :- 
1. Quantity    : 2 Nos.  
2. Design Flow    : As designed 
3. Type     : Inclined Plate Clarifier 
4. No. of the Plate   : Suitable 
5. Size of the Plate   : Suitable 
6. Dimension of the Clarifier  : Suitable 
7. Shape of Inclined Plates  : Rectangular. 
8. Angle of inclination of plate  : 55 deg. 
9. Velocity through Clarifier  : As designed 

 
Sludge recirculation pump: - 2 nos. (1W+1S) 

1. No. of pump    : 2 nos (1W + 1SB). 
2. Capacity    : Suitable 
3. Speed     : As designed 
4. Suction, Discharge valve & NRV : 1 set. 

 
Clarifier Water St. Tank: - 1 no.  

1. No. of Tank    : 1 no. 
2. Capacity of the Tank   : Suitable 
3. Retention time of the Tank  : Suitable 

 
Sludge Holding Tank: - 1 no.  

1. No. of Tank    : 1 no. 
2. Capacity of the Tank   : Suitable 
3. Retention time of the Tank  : Suitable 

 
Filter feed cum backwash pump: - 2 nos. (1W + 1SB). 

1. No. of pump    : 2 nos. (1W + 1SB) 
2. Type     : As designed 
3. Capacity    : Suitable 
4. Head     : Suitable 
5. Pressure Gauge at Discharge line : Suitable 
6. Suction, Discharge valve & NRV : 1 set. 

 
Filter Air Blower: - 2 nos (1W + 1SB). 

1. No. of pump    : 2 nos. (1W + 1SB) 
2. Capacity    : Suitable 
3. Head     : Suitable. 
4. Pressure Gauge at Discharge line : 1 no. 
5. Discharge valve & NRV  : 1 set. 

 
Multi Grade Filters: - 1 no. (1W) 

1. No. of Filters    : 1 no. (1W) 
2. Type of Filters    : As designed 
3. Capacity of each Filter  : Suitable 
4. Operating pressure   : As designed 
5. Design pressure   : As designed 
6. Vessel Design Code   : As per Good Engg. Practice. 
7. Diameter of vessel   : Suitable 



31 

8. HOS of vessel    : Suitable 
9. Shell MOC code   : As designed. 
10. Disc MOC code   : As designed. 
11. Filter Media type   : As designed. 
12. Piping material   : As designed. 
13. Frontal piping MOC   : As designed. 
14. Interconnecting Pipe work  : As designed 
15. Velocity consider through Bed : As designed. 
16. Valve     : Provided 1 lot.  
17. Valve type    : Butterfly valve/ Diaphragm valve. 
18. Backwashing    : By raw water 
19. Internal distribution   : Header & Lateral assembly. 
20. Internal painting    : As designed 
21. External Painting   : As designed 
22. Location of installation  : Outdoor.  
23. Mode of Operation   : Manual. 

 
Basket Strainer for UF :- 

1. No. of Unit    : Suitable 
2. Basket strainer filter   : 1 set. 
3. Micron Rating    : Suitable. 
4. Flow rate    : As designed. 

 
UF system :- 

1. No. of Unit    : 2 nos. 
2. Permeate Flow   : As designed. 
3. Feed flow rate   : As designed. 
4. Recovery   : As designed 
5. Feed Pressure   : As designed 
6. Area Of membrane   : As designed 
7. No. of membrane   : Suitable 
8. Flux Consider   : As designed 
9. Rotameter   : Suitable 
10. Skid    : Painted. 
11. Mode of operation   : Automatic. 

 
UF Back Flush pump :-  

1. No. of Pump    : 2 nos. (1W+1S). 
2. Type     : As designed. 
3. Capacity    : Suitable 
4. Head     : As designed. 
5. MOC     : As designed 
6. Speed     : As designed 

 
CEB-1 (NaOH) Dosing System for UF :-  

1. No. of Pump    : 2 nos. (1W+1S) 
2. Type     : As designed 
3. Capacity Max.    : Suitable 
4. Tank Capacity    : Suitable 
5. No. of Tank    : 1 no. 



32 

6. Agitator assembly   : 1 no.  
 
CEB-2 (HCl) Dosing System for UF :- 

1. No. of Pump    : 2 nos. (1W+1S) 
2. Type     : As designed 
3. Capacity Max.    : Suitable 
4. Tank Capacity    : Suitable 
5. No. of Tank    : 1 no. 

 
CEB-3 (NaOCl) Dosing System for UF :- 

1. No. of Pump    : 2 nos. (1W+1S) 
2. Type     : As designed 
3. Capacity Max.    : Suitable 
4. Tank Capacity    : Suitable 
5. No. of Tank    : 1 no. 

 
UF CIP System: -  

1. Nos. of pump offered    : 2 nos.(1W+1S) 
2. Pump Capacity    : As designed 
3. Pump MOC    : As designed 
4. Cleaning Tank Capacity  : Suitable 

 
UF Permeate water Storage Tank :-  

1. Tank Capacity    : Suitable 
2. HRT     : As designed 
3. Qty.     : 1 no.  

 
RO Feed pump:-  

1. No. of Pump    : 2 nos. (W + 1SB) 
2. Type     : As designed 
3. Capacity    : Suitable 
4. Head     : As designed 
5. Speed     : As designed 

 
Antiscalant Dosing System :- 

1. No. of Pump    : 2 nos. (1W+1S) 
2. Type     : As designed 
3. Capacity Max.    : Suitable 
4. Back pressure  Max.   : As designed. 
5. No. of Tank    : 1 no. 
6. Tank Capacity    : Suitable. 
7. Agitator assembly   : 1 no. 

 
SMBS Dosing System :- 

1. No. of Pump    : 2 nos. (1W+1S) 
2. Type     : As designed 
3. Capacity Max.    : Suitable 
4. Back pressure Max.   : As designed. 
5. No. of Tank    : 1 no. 
6. Tank Capacity    : Suitable. 



33 

7. Agitator assembly   : 1 no. 
 
Micron filtration : -  

1. Operating flow rate   : Suitable 
2. MOC of Housing   : As designed 
3. MOC of cartridge   : As designed 
4. Micron Rating    : As designed. 

 
High Pressure pump: -  

1. Capacity (operating)   : Suitable 
2. Speed     : As designed. 
3. Head     : As designed 

 
RO Module Specification:- 

1. MOC     : As designed. 
2. Total No. of membrane   : Suitable 
3. Total no. of pressure tube  : Suitable 
4. Permeate Flow   : As designed. 
5. Feed flow rate   : As designed. 
6. Reject flow to drain   : As designed. 
7. System Recovery   : As designed. 
8. Fittings of Pressure Tubes  : As designed. 
9. High Pressure Piping   : 1 Set. 
10. Low Pressure Piping   : 1 Set. 
11. I/C pipe work    : 1 lot. 
12. Mode of operation   : Semi Automatic. 

 
RO Chemical Cleaning System: - (2 nos.) 

1. Nos. Offered    : 2 nos.(1W+1S) 
2. Pump Capacity    : Suitable 
3. Pump MOC    : As designed. 
4. MOC of Cartridge Filter  : As designed. 
5. MOC of Housing   : As designed 
6. Cleaning Tank Capacity  : Suitable 

 
pH Correction Dosing System: - 1 no. 

1. No. of Pump    : 2 nos. (1W+1S) 
2. Type     : Suitable 
3. Capacity Max.    : Suitable 
4. Pressure Max.   : 3.0 bar. 
5. No. of Tank    : 1 no. 
6. Tank Capacity    : Suitable 
7. MOC of Tank    : As designed. 

 
RO Permeate Water Storage Tank :-  

1. Tank Capacity    : Suitable 
2. MOC     : As designed 
3. Qty.     : 1 no.  

 
 



34 

RO Reject Water Storage Tank :-  
1. Tank Capacity    : Suitable 
2. MOC     : As designed 
3. Qty.     : 1 no.  

 
 Waste water collection tank :-  

1. Tank Capacity    : Suitable 
2. MOC     : As designed 
3. Qty.     : 1 no.  

 
Waste water transfer pump :-  

1. No. of Pump    : 2 nos. (1W + 1SB) 
2. Type     : As designed 
3. Capacity    : As designed. 
4. Head     : Suitable 
5. Speed     : As designed 
6. MOC     : As designed 

 
RO permeate water transfer pump :-  

1.  No. of Pump    : 2 nos. (1W + 1SB) 
2. Type      : As designed 
3. Capacity     : As designed. 

4. Head     : Suitable 
5. Speed     : As designed 
6. MOC     : As designed 

 
Piping within battery limit & others items 